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Appendix E

Spurious Emission at Antenna Terminal
According to FCC Part 2.1051 & FCC Part 27C & 27M

Report No: Confidential Information of Huawei. Pagel, Total56
SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



\}‘@ FCC Test Report of E589u-512 s
Huawel FCC ID: QISE589u-512 N e

TABLE OF CONTENTS

ACCORDING TO FCC PART 2.1051 & FCC PART 27C & 27M TABLE OF CONTENTS .....ccccuetrtmeneereenncereenseerennseessenseessenssseenns 1
TABLE OF CONTENTS....citeuuuiiiiiiiiieeuneisiitiirenssssssiiittirmssssssissitsmssssssssssstteesssssssssssssmmsssssssssstsessssssssssssssesssssssssssssssssnsssssssss 2
1 FORBAND 7 ..uiiiiiieeueiiiiiiinineessiiiieirrssasssssssstaesssssssssssssesssssssssssssssessssssssssssssssssssssssssssessssssssssssssessssssssssssssssnnnsssssnss 3
1.1 TESTIMIODESTIMIB ...ttt ettt et e e e ettt e e e e e st ee e e e e s sn e e et e e e e e seamnr e e et e e e seansreneeeeesesannrnneeeeesesannnnnnne 3
1.1.1 Channel BandWidth = LOWESE (5 IMHZ) .......oueeeeeeeeeeeeeeee e eee ettt e ettea e sttt e e et a e s asaaaeattaaesasssaassssasasssssesennns 3
11.1.1 (01 YA T a1 OO OO OTOUPRRPPRUPPRRRt 3
1.1.1.1.1 QPSK/LRBS /RB HO ....cuveuveuieiietiitetestestesteseeststestessessesseseestssessessassessessessesessessessensessesseseessssessessensensessessssensessensensessesseses 3
1.1.1.1.2  QPSK/LRBS /RB HIM@X ..eeevveevieeereeitieeteeeseeesteeereeeseeesseeeseseeseeasesessesssseeasesasseessessrseeasesasessssseassseseessssenseesssesnsessnseenseesns 6
0 e O T @ 1= 1] 4 01 = OO 9
1.1.1.2 (08T AT a1 |V S RTS 12
1.1.1.2.1  QPSK/LIRBS /RB HO .....uveeiuiieieeeeeeeteeeteeetteeiteeetteeteesaseessesssseesseesssaessseeasaessssansaesaseeaseeasseeseeenseeasseenseessaeeseesaseenseesnses 12
1.1.1.2.2  QPSK/LRBS /RB HMAX w.evteuietirtiriisieieteteiessessessessessesseseesessessessessensessessesessessensensessessesessessessensessenseseesessessessensensessasens 15
0 e T @ =] (@4 012 = SRR 18
1.1.1.3 (08 T AT o 1T USRS 21
1.1.1.3.1  QPSK/LRBS /RB HO ....uveeiueeeteeeeeeeteeeiteeetteeeteeeteeeeteeeaseeeteessseeeseeenseesaseensaeasesasaesaseeaseeenseeabesenseeassesnseeesseessesaseeseesnrens 21
1.1.1.3.2  QPSK/IRBS /RB HIMAX c.vteuvirieeiinrieiesieeteseesesieessessessesseessesseessessesnsessesssessesssessesssessesssessesssessesnsessesssessesssessesssessesses 24
1.1.1.3.3  QPSK/FUII RBS...evivieienieeieeieieetestestestete e eteetestestessessesteseese st easessessenseseas s et easesse s ansessesseseasessesse s essenseseasessesessensanseneanens 27
1.1.2 Channel Bandwidth = HiGRESE (20 MHZ) ...........oueeeueeeeeeeeeeeeeeeeeeeeeeeeeeettee e ettt e e e iaaaeessaaaestsaaeessssaeessseeaas 30
1.1.2.1 (08 Yo T T= T TSRS 30
1.1.2. 1.1 QPSK/IRBS /RB HO ...cuveeiueieiieeeeeeteeeteeetteeeteeeteeeeteesaseeeteessseeeseeesseesaseensaeassseseesaseeeseesnseeatesenseeassesnseeesseessesaseeseesnrens 30
1.1.2.1.2  QPSK/IRBS /RB HIMAX 1.vteuverieeiinrieiiesieeiesteesseseeessesseesesseesessesssessesssessesssessesssessesssessesssessesssessesnsessesssessesssessesssessesses 33
1.1.2.1.3  QPSK/FUIT RBS...evivieierieeieeieieetestestestete e eseetestestessesseseeseesessessessessenseseassasaasessesansessesseseasess et ensessenseseasessesensansanseseasens 36
1.1.2.2 (01 T T 1Y I |V PP RRRUPPRTRRRY 39
1.1.2.2.1  QPSK/LRBS /RB HO ....uveiiueeereeeeeeeteeeteeeteeeeteeeteeeeteeeseeeeteeesaeeeseeeseessesenseeasesesaesaseeeseeenseesesenseeasseenseeesseenseeenneeseesnrenn 39
1.1.2.2.2  QPSK/IRBS /RB HIMAX 1.veeuverieeiisrieiiesieetesseesseseeessessessesseessesseessessesssessesssesseessessesssessesssessesssessesssessesssessesssessesssessesses 42
1.1.2.2.3  QPSK/TUII RBS....uviiteeeteectee et ettt ettt et ettt e teeetae e teesate e beesabe e beeeabeesaeeeasaeaassensaesaseeseesaseebeeessaensseenseessaeeseesnseenseesnsenn 45
1.1.2.3 CRANNEI = H.oeeee ettt ettt et st e bt e st e st e e s et e e bt e e st e e s b te e e bt e sa bt e bee s et e e bt e et e e shteeabeenab e e beesareeneeeas 48
1.1.2.3.1  QPSK/IRBS /RB HO ....eecueeieiteeiietieitesteetesteetesteesesseessesteesessaessesseessesssessesssessesseessesssensasssessesseensenssensesseensesseensesseensas 48
1.1.2.3.2  QPSK/LRBS /RB HMEX c.veeierieeiiitieiiesieetisteestesteesessaessesseesesssessesseessesssasssssesssessssssessssssensssssesssessessesssesssssessenssessesnses 51
1.1.2.3.3  QPSK/TUII RBS....uviitieeteecteeeiee ettt ete ettt ete e et e e beesabeeebeestbe e beeeabeeeaeeeabaesaseensaesaseeseesaseebeeensaeasseenseessaseseesnseenseesasens 54

Report No: Confidential Information of Huawei. Page2, Total56

SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



\g@ FCC Test Report of E589u-512
Huawe FCC ID: QISE589u-512

1 For Band 7

NOTEL: QPSK output power higher than 16QAM, so only test the QPSK mode.
NOTE2: All relevant operation modes have been tested, and the 1RB&full RB case data is included in this

report.

1.1 Test Mode=TM6

1.1.1 Channel Bandwidth = Lowest (5 MHz)
1.1.1.1 Channel =L
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-41.88 dBm

Ref 30 dBm Att 45 dB SWT 145 ms 10.581730769 kHz
30 Offget 13]1 dB
—20

—10

D1 -13 Bm

—-20

—-30

40

i &

AT

'l “']llt

—-60

-70

Start 9 kHz 14.1 kHz/

Date: 7.JUL.2012 00:07:56

Stop 150 kHz

LVL

Report No: Confidential Information of Huawei.
SYBH(Z-RF)011072012-2004 No Distribution without Written Permission

Page3, Total56



&Bﬁ FCC Test Report of E589u-512
Huawe FCC ID: QISE589u-512

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -36.73 dBm

Ref 30 dBm Att 45 dB SWT 300 ms 197.836538462 kHz
30 Offget 13]1 dB
. N
L,
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
40
—-50
—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 7.JUL.2012 00:08:20
Report No: Confidential Information of Huawei. Page4, Total56

SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



; S,
g@ FCC Test Report of E589u-512 S
Huawe FCC ID: QISE589u-512 L

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.21 dBm

Ref 30 dBm Att 45 dB SWT 155 ms 2.490352564 GHz

30 Ofﬂtet 13]1 dB

L, N

B

+0 LVL

—0

—-10

D1 -13 Bm
- 20 A LIA—A‘M
VTR S WA LY N YT T
3DB

—-30

—-40

—-50

—-60

-70

Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 7.JUL.2012 00:08:46
Report No: Confidential Information of Huawei. Pageb, Total56

SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



g@ FCC Test Report of E589u-512

Huawe FCC ID: QISE589u-512 L
1.1.1.1.2 QPSK/1RBs /RB #max
® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -42.19 dBm
Ref 30 dBm Att 45 dB SWT 145 ms 9.451923077 kHz
30 Offget 1341 dB
. [ 2 |
B
10 LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
1
—-40
MWM 1 e A sty o o
—-50 d =
—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 7.JUL.2012 00:09:47
Report No: Confidential Information of Huawei. Page6, Total56

SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



/ S,
g@ FCC Test Report of E589u-512 S
Huawe FCC ID: QISE589u-512 L

® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -35.21 dBm

Ref 30 dBm Att 45 dB SWT 300 ms 197.836538462 kHz

30 Offget 13]1 dB

. N

|
0 LVL
—0
—-10
D1 -13 Bm
—-20
3DB

—-30

s

=40

—-50

—-60

-70

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 7.JUL.2012 00:09:27
Report No: Confidential Information of Huawei. Page7, Total56

SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



&Bﬁ FCC Test Report of E589u-512
Huawe FCC ID: QISE589u-512

® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 25.23 dBm

Ref 30 dBm Att 45 dB SWT 155 ms 2.490352564 GHz
30 Off‘%et 13]1 aB
. N
L,
LVL
—0
—-10
D1 -13 Bm
—-20 W .nst:_.{m
3DB
—-30
—-40
—-50
—-60
-70
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz
Date: 7.JUL.2012 00:09:07
Report No: Confidential Information of Huawei. Page8, Total56

SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



_'@ FCC Test Report of E589u-512 Hac-mrA
Huawe FCC ID: QISE589u-512 T s
1.1.1.1.3 QPSK/full RBs
® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -42.19 dBm
Ref 30 dBm Att 45 dB SWT 145 ms 9.903846154 kHz
30 Offget 1341 dB
. [ 2 |
B
10 LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
%WMM
) fewrlpiyeafasd R
—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 7.JUL.2012 00:10:21
Report No: Confidential Information of Huawei. Page9, Total56

SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



&Bﬁ FCC Test Report of E589u-512
Huawe FCC ID: QISE589u-512

@ *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -37.63 dBm

Ref 30 dBm Att 45 dB SWT 300 ms 150.000000000 kHz

30 Offget 13]1 dB

5 ]
LVL
—0
—-10

D1 -13 Bm

—-20

—-30

d ot oot g ol

—-50

—-60

-70

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 7.JUL.2012 00:10:46

Report No: Confidential Information of Huawei. Pagel0, Total56
SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



&u FCC Test Report of E589u-512 A

- =z =
Huawe FCC ID: QISE589u-512 WnF e
@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 20.50 dBm
Ref 30 dBm Att 45 dB SWT 155 ms 2.490352564 GHz
30 Offget 13]1 dB
1
. v N
|
0 LVL
—0
—-10
D1 -13 Bm
el
M WWW*‘W““ i ﬂf‘fulvid .
—-30
—-40
—-50
—-60
-70
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz
Date: 7.JUL.2012 00:11:03
Report No: Confidential Information of Huawei. Pagell, Total56

SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



\g@ FCC Test Report of E589u-512

Hlac-MrRA
Huawer FCC ID: QISE589u-512 NS e
1.1.1.2 Channel =M
1.1.1.2.1 QPSK/1RBs /RB #0
® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -40.99 dBm
Ref 30 dBm Att 45 dB SWT 145 ms 9.225961538 kHz
30 Offget 1341 dB
o [ 2 |
1 PK]
a2 [ I
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
7740
| i b f stk asgr AR o
—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 7.JUL.2012 00:14:23
Report No: Confidential Information of Huawei. Pagel2, Total56

SYBH(Z-RF)011072012-2004

No Distribution without Written Permission



&Bﬁ FCC Test Report of E589u-512
Huawe FCC ID: QISE589u-512

@ *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -37.69 dBm

Ref 30 dBm Att 45 dB SWT 300 ms 150.000000000 kHz

30 Offget 13]1 dB

—20

—10
LVL

—-10

D1 -13 Bm

—-20

—-30

—-50

—-60

-70

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 7.JUL.2012 00:14:03

Report No: Confidential Information of Huawei. Pagel3, Total56
SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



/ S,
g@ FCC Test Report of E589u-512 S
Huawe FCC ID: QISE589u-512 L

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.66 dBm

Ref 30 dBm Att 45 dB * SWT 720 ms 2.532772436 GHz

30 Offget 1341 dB

L, N

B

+0 LVL

—0

—-10

D1 -13 Bm
L, NEIRIRI' W
B T e e
3DB

—-30

—-40

—-50

—-60

-70

Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 7.JUL.2012 00:13:30
Report No: Confidential Information of Huawei. Pagel4, Total56

SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



g@ FCC Test Report of E589u-512 ﬁ\%z:
Huawel FCC ID: QISE589u-512 s

1.1.1.2.2 QPSK/1RBs /RB #max

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -41.88 dBm

Ref 30 dBm Att 45 dB SWT 145 ms 11.259615385 kHz

30 Offget 1341 dB

. [ 2 |

—10
LVL

—-10

D1 -13 Bm

—-20

—-30

1
—$40

WWMW Aty o o]l

L 5o I e U

—-60

-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 7.JUL.2012 00:12:35

Report No: Confidential Information of Huawei. Pagel5, Total56
SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



&Bﬁ FCC Test Report of E589u-512
Huawe FCC ID: QISE589u-512

@ *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -37.02 dBm

Ref 30 dBm Att 45 dB SWT 300 ms 197.836538462 kHz

30 Offget 13]1 dB

5 ]
LVL
—0
—-10

D1 -13 Bm

—-20

—-30

—-50

—-60

-70

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 7.JUL.2012 00:12:52

Report No: Confidential Information of Huawei. Pagel6, Total56
SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



g@ FCC Test Report of E589u-512 S
. T3
Huawe FCC ID: QISE589u-512 T s
@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.00 dBm
Ref 30 dBm Att 45 dB * SWT 720 ms 2.532772436 GHz
30 Off‘ et 13]1 dB
L, [ 2 |
»
0 LVL
—0
—-10
D1 -13 Bm
--20 M‘%MM
Ra
3DB
[—-30
—-40
—-50
[—--60
-70
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 7.JUL

.2012 00:13:09

Report No:

SYBH(Z-RF)011072012-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Pagel7, Total56



g@ FCC Test Report of E589u-512 ﬁ\%z:
Huawel FCC ID: QISE589u-512 s

1.1.1.2.3 QPSK/full RBs

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -41.18 dBm

Ref 30 dBm Att 45 dB SWT 145 ms 9.000000000 kHz

30 Offget 1341 dB

2 |
i
10 LVL
—0
—-10

D1 -13 Bm

—-20

—-30

-40

AR AR i ,ﬁ P (Ta I

—_50 T ¢ A

—-60

-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 7.JUL.2012 00:12:14

Report No: Confidential Information of Huawei. Pagel8, Total56
SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



&u FCC Test Report of E589u-512 i\g/é

- =z =
Huawe FCC ID: QISE589u-512 WnF e
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -37.32 dBm
Ref 30 dBm Att 45 dB SWT 300 ms 197.836538462 kHz
30 Offget 13]1 dB
. N
|
0 LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
L
40
—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 7.JUL.2012 00:11:57
Report No: Confidential Information of Huawei. Pagel9, Total56

SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



w\Zs FCC Test Report of E589u-512 Hac-mrA
Huawe FCC ID: QISE589u-512 T s
@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 20.59 dBm
Ref 30 dBm Att 45 dB SWT 155 ms 2.532772436 GHz
30 Offget 13]1 dB
hl
L, 3 [ 2
i
o LVL
—0
—-10
D1 -13 Bm
W JMEMMMF«@WWM%WWVW
3DB

—-30

—-40

—-50

—-60

-70

Start

Date: 7.JUL

30 MHz

.2012 00:11:32

2.647 GHz/ Stop 26.5 GHz

Report No:

SYBH(Z-RF)011072012-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Page20, Total56



\g@ FCC Test Report of E589u-512 ﬂ\\%z:
Huawe FCC ID: QISE589u-512 s

1.1.1.3 Channel =H
1.1.1.3.1 QPSK/1RBs /RB #0

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -43.34 dBm

Ref 30 dBm Att 45 dB SWT 145 ms 12.389423077 kHz

30 Offget 13]1 dB

> |
1 PK]
LVL
—0
—-10

D1 -13 Bm

—-20

—-30

—-4o0

M.WAWM A
Qe e~

—-60

-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 7.JUL.2012 00:14:51

Report No: Confidential Information of Huawei. Page21, Total56
SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



&Bﬁ FCC Test Report of E589u-512
Huawe FCC ID: QISE589u-512

@ *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -37.02 dBm

Ref 30 dBm Att 45 dB SWT 300 ms 150.000000000 kHz

30 Offget 13]1 dB

[
—10

LVL
—0
—-10

D1 -13 Bm

[—--20

3DB
[—-30

MWWWWWMWNWMWWWW

—-50

—-60

-70

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 7.JUL.2012 00:15:09

Report No: Confidential Information of Huawei. Page22, Total56
SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



&Bﬁ FCC Test Report of E589u-512
Huawe FCC ID: QISE589u-512

* RBW 1 MHz

Marker 1 [T1 ]

* VBW 3 MHz 26.54 dBm
Ref 30 dBm Att 45 dB SWT 155 ms 2.532772436 GHz
]
30 Offget 13]1 dB
—20
—10
—0
—-10

D1 -13 Bm

-

777 P
VUM

M ﬂi ﬁiﬂk ! E‘ [‘u.r‘in“lli

—-30

—-40

—-50

—-60

-70

Start 30 MHz

Date: 7.JUL.2012

00:15:24

2.647 GHz/

Stop 26.5 GHz

LVL

Report No:

SYBH(Z-RF)011072012-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Page23, Total56



g@ FCC Test Report of E589u-512 ﬁ\%z:
Huawel FCC ID: QISE589u-512 s

1.1.1.3.2 QPSK/1RBs /RB #max

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -40.72 dBm

Ref 30 dBm Att 45 dB SWT 145 ms 11.259615385 kHz

30 Offget 1341 dB

. [ 2 |

—10
LVL

—-10

D1 -13 Bm

—-20

—-30

—-50 o T X \UR - "3 L L 2

N ™ *

—-60

-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 7.JUL.2012 00:16:28

Report No: Confidential Information of Huawei. Page24, Total56
SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



FCC Test Report of E589u-512
FCC ID: QISE589u-512

Ref

30 dBm

*RBW 10 kHz Marke
* VBW 30 kHz
Att 45 dB SWT 300 ms 19

r 1 [T1 ]
-37.69 dBm
7.836538462 kHz

1 dB

—20

—10

—-10

D1 -13

Bm

—-20

—-30

digiioletli

—-50

—-60

-70

Start

Date: 7.JUL

150 kHz

2.985 MHz/

.2012 00:16:06

Stop 30 MHz

LVL

Report No:

SYBH(Z-RF)011072012-2004

Confidential Information of Huawei.

No Distribution without Written Permission

Page?25, Total56



g@ FCC Test Report of E589u-512 S
. T3
Huawe FCC ID: QISE589u-512 T s
@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 25.53 dBm
Ref 30 dBm Att 45 dB SWT 155 ms 2.532772436 GHz
30 Offfet 13]1 dB
L, N
»
0 LVL
—0
—-10
D1 -13 Bm
—-20 ; W“‘j r .:RLVJ/S‘“
3DB
—-30
—-40
—-50
—-60
-70
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 7.JUL

.2012 00:15:49

Report No:

SYBH(Z-RF)011072012-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Page26, Total56



g@ FCC Test Report of E589u-512

ig%/}%_
. PSS
Huawe FCC ID: QISE589u-512 T retG
1.1.1.3.3 QPSK/full RBs
® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -42.75 dBm
Ref 30 dBm Att 45 dB SWT 145 ms 9.225961538 kHz
30 Offget 1341 dB
. [ 2 |
B
10 LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
--40
—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 7.JUL.2012 00:16:56

Report No:
SYBH(Z-RF)011072012-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Page27, Total56



&Bﬁ FCC Test Report of E589u-512
Huawe FCC ID: QISE589u-512

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -35.80 dBm

Ref 30 dBm Att 45 dB SWT 300 ms 150.000000000 kHz
30 Offget 13]1 dB
. N
L,
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
o
y
40
—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 7.JUL.2012 00:17:16
Report No: Confidential Information of Huawei. Page28, Total56

SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



/ S,
g@ FCC Test Report of E589u-512 S
Huawe FCC ID: QISE589u-512 L

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 19.65 dBm

Ref 30 dBm Att 45 dB SWT 155 ms 2.532772436 GHz

30 Offget 13]1 dB

1
L, N
»
0 LVL
—0
—-10
D1 -13 Bm

20 I

3DB

—-30

—-40

—-50

—-60

-70

Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 7.JUL.2012 00:17:31
Report No: Confidential Information of Huawei. Page29, Total56

SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



\g@ FCC Test Report

of E589u-512 N
Jlac-MRA
Huawel FCC ID: QISE589u-512 o
1.1.2 Channel Bandwidth = Highest (20 MHz)
1.1.2.1 Channel =L
1.1.2.1.1 QPSK/1RBs /RB #0
@ *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -42.41 dBm
Ref 30 dBm Att 45 dB SWT 145 ms 10.807692308 kHz
30 Offget 13]1 dB
. [ 2 |
— 0
—-10
D1 -13 Bm
—-20
—-30
v
—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 7.JUL.2012 00:21:17
Report No: Confidential Information of Huawei. Page30, Total56

SYBH(Z-RF)011072012-2004

No Distribution without Written Permission



g@ FCC Test Report of E589u-512 S
. T3
Huawe FCC ID: QISE589u-512 T s
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -36.56 dBm
Ref 30 dBm Att 45 dB SWT 300 ms 197.836538462 kHz
30 Offget 13]1 dB
L, N
»
0 LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
s
40
—-50
—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 7.JUL.2012 00:20:58

Report No: Confidential Information of Huawei. Page31, Total56
SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



g@ FCC Test Report of E589u-512 S
. T3
Huawe FCC ID: QISE589u-512 T s
@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.60 dBm
Ref 30 dBm Att 45 dB SWT 155 ms 2.490352564 GHz
30 Ofﬁ;et 13]1 dB
L, [ 2 |
»
0 LVL
—0
—-10
D1 -13 Bm
—-20 MMM
T e T e
3DB
[—-30
—-40
—-50
[—--60
-70
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 7.JUL

.2012 00:20:31

Report No:

SYBH(Z-RF)011072012-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Page32, Total56



g@ FCC Test Report of E589u-512

ig%/}%_
. T =
Huawe FCC ID: QISE589u-512 T s
1.1.2.1.2 QPSK/1RBs /RB #max
® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -42.19 dBm

Ref 30 dBm Att 45 dB SWT 145 ms 9.677884615 kHz
30 Offget 1341 dB
L, [ 2 |

LVL
—0
—-10

D1 -13 Bm

—-20

3DB
—-30
1
-—40
W gl bl
—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 7.JUL.2012 00:21:43

Report No: Confidential Information of Huawei.

SYBH(Z-RF)011072012-2004

No Distribution without Written Permission

Page33, Total56



&Bﬁ FCC Test Report of E589u-512
Huawe FCC ID: QISE589u-512

@ *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -37.02 dBm

Ref 30 dBm Att 45 dB SWT 300 ms 150.000000000 kHz

30 Offget 13]1 dB

5 ]
LVL
—0
—-10

D1 -13 Bm

—-20

—-60

-70

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 7.JUL.2012 00:22:06

Report No: Confidential Information of Huawei. Page34, Total56
SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



FCC Test Report of E589u-512
FCC ID: QISE589u-512

Ref

30 dBm

* RBW 1 MHz

* VBW 3 MHz

Att 45 dB SWT 155 ms

Marker 1 [T1 ]

24.81 dBm
2.490352564 GHz

30 Offldet 13

1

dB

—20

—10

—-10

D1 -13

Bm

—-30

—-40

—-50

—-60

-70

Center

Date: 7.JUL.2012

13.265 GHz

00:22:43

2.647 GHz/

Span 26.47 GHz

LVL

Report No:

SYBH(Z-RF)011072012-2004

Confidential Information of Huawei.
No Distribution without Written Permission
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g@ FCC Test Report of E589u-512

fac=MRA
Huawe FCC ID: QISE589u-512 7
1.1.2.1.3 QPSK/full RBs
® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -40.72 dBm
Ref 30 dBm Att 45 dB SWT 145 ms 9.000000000 kHz
30 Offget 1341 dB
[ 5 |
LVL
—0
—-10
D1 -13 Bm
[—--20
3DB
—-30
I
-40
M["L‘ AT A T T |
M el M L 1] M i
[—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 7.JUL.2012 00:24:48

Report No: Confidential Information of Huawei.

SYBH(Z-RF)011072012-2004

No Distribution without Written Permission
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&Bﬁ FCC Test Report of E589u-512
Huawe FCC ID: QISE589u-512

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -35.80 dBm

Ref 30 dBm Att 45 dB SWT 300 ms 150.000000000 kHz

30 Offget 13]1 dB

—20

—10
LVL

—-10

D1 -13 Bm

—-20

—-30

—-50

—-60

-70

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 7.JUL.2012 00:24:31

Report No: Confidential Information of Huawei. Page37, Total56
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- @ FCC Test Report of E589u-512 Hac-mrA
Huawe FCC ID: QISE589u-512 Y ieric
@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 18.03 dBm
Ref 30 dBm Att 45 dB SWT 155 ms 2.490352564 GHz

30 Offget 13]1 dB

1
I 5 ]
LVL
—0
—-10
D1 -13 Bm

—-30

—-40

—-50

—-60

-70

Center 13.265 GHz 2.647 GHz/ Span 26.47 GHz

Date: 7.JUL.2012 00:24:02
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\g@ FCC Test Report of E589u-512

Huawel FCC ID: QISE589u-512 TS
1.1.2.2 Channel =M
1.1.2.2.1 QPSK/1RBs /RB #0
® * RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -41.67 dBm

Re f 30 dBm Att 45 dB SWT 145 ms 9.000000000 kHz

30 Offget 13)]1 dB

]
mem |

- D1 -13 Bm

Sy

0l b 0 et

Start 9 kHz

Date: 7.JUL.2012 00:27:52

14.1 kHz/ Stop 150 kHz
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FCC Test Report of E589u-512

FCC ID: QISE589u-512

Ref

30 dBm

*RBW 10 kHz

* VBW 30 kHz

45 dB SWT 300 ms

Marker 1 [T1 ]
-37.02 dBm
150.000000000 kHz

1

dB

—20

—10

—-10

D1 -13

Bm

—-20

—-30

oo lal e

—-50

—-60

-70

Start

Date: 7.JUL

150 kHz

.2012 00:28:30

2.985 MHz/

Stop 30 MHz

LVL
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g@ FCC Test Report of E589u-512 S
. T =
Huawe FCC ID: QISE589u-512 T s
@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 24.82 dBm
Ref 30 dBm 45 dB SWT 155 ms 2.490352564 GHz
30 Offldet 1341 dB
v
. [ 2 |
|
0 LVL
—0
—-10
D1 -13 Bm
--20 R YTy W"E
3DB
[—-30
—-40
—-50
[—--60
-70
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 7.JUL

.2012 00:28:45
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g@ FCC Test Report of E589u-512

ig%/}%_
. T =
Huawe FCC ID: QISE589u-512 T s
1.1.2.2.2 QPSK/1RBs /RB #max
® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -40.54 dBm
Ref 30 dBm Att 45 dB SWT 145 ms 11.259615385 kHz
30 Offget 1341 dB
L, [ 2 |
i
10 LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
1
— 140
W[‘WﬂM‘NW& Attt Wbt ANA o flemagf]
—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 7.JUL.2012 00:27:28
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&Bﬁ FCC Test Report of E589u-512
Huawe FCC ID: QISE589u-512

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -36.39 dBm

Ref 30 dBm Att 45 dB SWT 300 ms 150.000000000 kHz

30 Offget 13]1 dB

5 ]
LVL
—0
—-10

D1 -13 Bm

—-20

—-60

-70

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 7.JUL.2012 00:27:09
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g@ FCC Test Report of E589u-512 S
Huawe FCC ID: QISE589u-512 L

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 25.06 dBm

Ref 30 dBm Att 45 dB SWT 155 ms 2.532772436 GHz

30 Offfet 131 daB

Y
. N
|
0 LVL
—0
—-10
D1 -13 Bm

o WM

3DB

—-30

—-40

—-50

—-60

-70

Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 7.JUL.2012 00:26:50
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_'@ FCC Test Report of E589u-512 Hac-mrA
Huawe FCC ID: QISE589u-512 T s
1.1.2.2.3 QPSK/full RBs
® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -42.98 dBm
Ref 30 dBm Att 45 dB SWT 145 ms 9.677884615 kHz
30 Offget 1341 dB
. [ 2 |
B
10 LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
s
| ettt Mgy, et T
[--60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 7.JUL.2012 00:25:25
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g@ FCC Test Report of E589u-512 S
. T3
Huawe FCC ID: QISE589u-512 T s
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -35.26 dBm
Ref 30 dBm Att 45 dB SWT 300 ms 197.836538462 kHz
30 Offget 13]1 dB
L, N
»
0 LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
s
40
—-50
—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 7.JUL

.2012 00:25:48
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- @ FCC Test Report of E589u-512 Hac-mrA
Huawe FCC ID: QISE589u-512 T s
@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 17.68 dBm
Ref 30 dBm Att 45 dB SWT 155 ms 2.532772436 GHz

30 Offget 13]1 dB

L, 2 [ 2 |
.,
LVL
—0
—-10

D1 -13 Bm

--20 5 3 t“é["& 2. .

—-30

—-40

—-50

—-60

-70

Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 7.JUL.2012 00:26:23
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\g@ FCC Test Report of E589u-512 ﬂ\\%z:
Huawe FCC ID: QISE589u-512 s

1.1.2.3 Channel = H
1.1.2.3.1 QPSK/1RBs /RB #0

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -41.47 dBm

Ref 30 dBm Att 45 dB SWT 145 ms 9.000000000 kHz

30 Offget 13]1 dB

> |
1 PK]
LVL
—0
—-10

D1 -13 Bm

—-20

—-30

Wwwnﬂw&ﬁm ottt

50 T '3 T

—-60

-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 7.JUL.2012 00:51:40
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g@ FCC Test Report of E589u-512 S
. T3
Huawe FCC ID: QISE589u-512 T s
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -36.12 dBm
Ref 30 dBm Att 45 dB SWT 300 ms 150.000000000 kHz
30 Offget 13]1 dB
L, N
[
0 LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
|
y
—40
—-50
—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 7.JUL

.2012 00:51:12
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Huawe FCC ID: QISE589u-512 Ty s

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 25.72 dBm

Ref 30 dBm Att 45 dB SWT 155 ms 2.532772436 GHz

30 Off‘ et 13]1 dB

. N

B

+0 LVL

—0

—-10

D1 -13 Bm
MM
—-20
MMWMWM; L
3DB

—-30

—-40

—-50

—-60

-70

Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 7.JUL.2012 00:50:48
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g@ FCC Test Report of E589u-512

Huawe FCC ID: QISE589u-512 L
1.1.2.3.2 QPSK/1RBs /RB #max
® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -42.75 dBm
Ref 30 dBm Att 45 dB SWT 145 ms 9.000000000 kHz
30 Offget 1341 dB
[~
i
o LVL
—0
—-10
D1 -13 Bm
[—--20
3DB
—-30
--40
ey sl pagy gl P o L bttty Mg
[—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 7.JUL

.2012 00:52:11
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&Bﬁ FCC Test Report of E589u-512
Huawe FCC ID: QISE589u-512

@ *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -37.38 dBm

Ref 30 dBm Att 45 dB SWT 300 ms 150.000000000 kHz

30 Offget 13]1 dB

5 ]
LVL
—0
—-10

D1 -13 Bm

—-20

—-30

—-50

—-60

-70

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 7.JUL.2012 00:52:44
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&Bﬁ FCC Test Report of E589u-512
Huawe FCC ID: QISE589u-512

® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 25.19 dBm

Ref 30 dBm Att 45 dB SWT 155 ms 2.532772436 GHz
30 Off‘Jset 13]1 aB
. N
L,
LVL
—0
—-10
D1 -13 Bm
20 féeed o :M
sy d";n W%&M@'W‘{%‘W
3DB
—-30
—-40
—-50
—-60
-70
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz
Date: 7.JUL.2012 00:53:07
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g@ FCC Test Report of E589u-512 ﬁ\%z:
Huawel FCC ID: QISE589u-512 s

1.1.2.3.3 QPSK/full RBs

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -43.59 dBm

Ref 30 dBm Att 45 dB SWT 145 ms 10.129807692 kHz

30 Offget 1341 dB

. [ 2 |

—10
LVL

—-10

D1 -13 Bm

—-20

—-30

A g i s b Lggratdi)

—-60

-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 7.JUL.2012 00:54:14
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&Bﬁ FCC Test Report of E589u-512
Huawe FCC ID: QISE589u-512

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -36.33 dBm

Ref 30 dBm Att 45 dB SWT 300 ms 197.836538462 kHz

30 Offget 13]1 dB

5 ]
LVL
—0
—-10

D1 -13 Bm

—-20

—-60

-70

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 7.JUL.2012 00:53:54
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w\Zs FCC Test Report of E589u-512 Hac-mrA
Huawe FCC ID: QISE589u-512 Ty s

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 17.04 dBm

Ref 30 dBm Att 45 dB SWT 155 ms 2.532772436 GHz

30 Offget 13]1 dB

. - N

|
0 LVL
—0
—-10
D1 -13 Bm

L oo r._n‘f‘;‘r. 'LU{KI‘?&F’

3DB

—-30

—-40

—-50

—-60

-70

Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 7.JUL.2012 00:53:31
END
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é‘@ FCC Test Report of E589u-512 i%im@
Huawel FCC ID: QISE589u-512 LA Teme

Appendix F

Radiated spurious emission
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‘}!@ FCC Test Report of E589u-512 j
HUAWE FCC ID: QISE589u-512 L7 gl

Note: 1. Simultaneous transmission was investigated and no new emissions were found.
2. RBW = 1 MHz, VBW > 3 x RBW.

3. This device was tested in all configurations and the mid channel test data in this report.

LTE Band VII

(BW=5MHz Channel 21100 1RB/#RB MAX)
Traffic Mode (9kHz-30MHz)

1 Level in dBm

-10T

-20T

-30T

401

501

-60T

70T

-80T

-90T

-100 t t t t t t t t t t t t t i
9 40 6 100k 200k 600k 1 2 5 15M 20M  30M
Frequency in Hz
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g@ FCC Test Report of E589u-512
Huawel FCC ID: QISE589u-512

Traffic Mode (30MHz-3GHz)

20-: Level in dBm

101

-100 t +—t
30M 50 60

80 100M

200 300 400 500 800 1G
Frequency in Hz

2G 3G
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@@ FCC Test Report of E589u-512 Jacwra
Huawel FCC ID: QISE589u-512 LA Teme

Traffic Mode (3GHz-18GHz)

207 Level in dBm

101

-101

-20T
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40T
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-60T
70T
-80T

-90T

-100 t t t t t t t i
3G 5G 6 7 8 9 10G 18G

Frequency in Hz

Report No: Confidential Information of Huawei. Page4, Total9
SYBH(Z-RF)011072012-2004 No Distribution without Written Permission



@@ FCC Test Report of E589u-512 Jacwra
Huawel FCC ID: QISE589u-512 LA Teme

Traffic Mode (18GHz-26.5GHz)

o

T Level in dBm
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FCC Test Report of E589u-512 siacwRk

-

HUAWE FCC ID: QISE589u-512 L7

LTE Band VIl

(BW=20MHz Channel 21100 1RB/#RB MAX)
Traffic Mode (9kHz-30MHz)

: Level in dBm
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g@ FCC Test Report of E589u-512
Huawel FCC ID: QISE589u-512

Traffic Mode (30MHz-3GHz)

30: Level in dBm

20T
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-100 t +—t
30M 50 60

80 100M

200 300 400 500 800 1G
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2G 3G

Report No:
SYBH(Z-RF)011072012-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Page7, Total9




@@ FCC Test Report of E589u-512 Jacwra
Huawel FCC ID: QISE589u-512 LA Teme

Traffic Mode (3GHz-18GH2z)

20T :
1 Level indBm

-10t+

201
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40T
50T
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70T
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-100 t t t t t t t |
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g@ FCC Test Report of E589u-512

Huawel FCC ID: QISE589u-512

Traffic Mode (18GHz-26.5GHz)

o

-10

-100

T Level in dBm

-20 4
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Eﬂ FCC Test Report of E589u-512
FCC ID: QISE589u-512 Security Level: Public

Appendix G

Frequency Stabllity
According to FCC Part 2.1051 & FCC Part 27C & 27M
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\gt’i FCC Test Report of E589u-512

Huawe FCC ID: QISE589u-512

Security Level: Public

Frequency Error vs. Temperature:

NOTE: All relevant operation modes have been tested, and the worst case data is included in

this report.
Table 1 Measurement Results (LTE) BAND 7
RE Freq. Freq. vs. Freq. vs. Limit _
Test Mode ch Volt. | Temp. Error rated 20 °C [opm] Verdict
' [HZ] [ppm] [ppm]
-30 °C -9 -0.00355 +2.5 Pass
-20 °C 17 0.00671 +2.5 Pass
-10 °C 12 0.00473 +2.5 Pass
0°C -8 -0.00316 +2.5 Pass
TM6(5M) M VN 10 °C 19 0.00750 +2.5 Pass
20 °C -7 -0.00276 +2.5 Pass
30 °C 25 0.00986 +2.5 Pass
40 °C 13 0.00513 +2.5 Pass
50 °C -23 -0.00907 +2.5 Pass
-30 °C -21 -0.00828 +2.5 Pass
-20 °C -15 -0.00592 +2.5 Pass
-10 °C 9 0.00355 +2.5 Pass
0°C -8 -0.00316 +2.5 Pass
TM6(10M) M VN 10 °C -16 -0.00631 +2.5 Pass
20 °C 25 0.00986 +2.5 Pass
30 °C 21 0.00828 +2.5 Pass
40 °C 11 0.00434 +2.5 Pass
50 °C 18 0.00710 +2.5 Pass
-30 °C -15 -0.00592 +2.5 Pass
-20 °C -8 -0.00316 +2.5 Pass
-10 °C -12 -0.00473 +2.5 Pass
0°C -16 -0.00631 +2.5 Pass
TM6(15M) M VN 10 °C 16 0.00631 +2.5 Pass
20 °C 20 0.00789 +2.5 Pass
30°C -7 -0.00276 +2.5 Pass
40 °C 12 0.00473 +2.5 Pass
50 °C -11 -0.00434 +2.5 Pass
-30 °C 16 0.00631 +2.5 Pass
-20 °C 22 0.00868 +2.5 Pass
-10°C 10 0.00394 +2.5 Pass
0°C 25 0.00986 +2.5 Pass
TM6(20M) M VN 10 °C -15 -0.00592 +2.5 Pass
20 °C 13 0.00513 +2.5 Pass
30°C -19 -0.00750 +2.5 Pass
40 °C -11 -0.00434 +2.5 Pass
50 °C 13 0.00513 +2.5 Pass
Report No: Confidential Information of Huawei. Page2, Total3

SYBH(Z-RF)011072012-2004

No Distribution without Written Permission




L™

R\

-
HUAWE|

Eﬂ FCC Test Report of E589u-512
FCC ID: QISE589u-512

Security Level: Public

Frequency Error vs. Voltage:

Table 2 Measurement Results (LTE) BAND 7
RE Freq. Freq. vs. Freq. vs. Limit _
Test Mode ch Temp. | Volt. Error rated 20 °C [opm] Verdict
' [HZ] [Ppm] [ppm]
VL 23 0.00907 +2.5 Pass
TM6(5M) M | 20°C VN 17 0.00671 +2.5 Pass
VH 8 0.00316 2.5 Pass
VL -20 -0.00789 +2.5 Pass
TM6(10M) M | 20°C VN -23 -0.00907 +2.5 Pass
VH -7 -0.00276 +2.5 Pass
VL 22 0.00868 +2.5 Pass
TM6(15M) M | 20°C VN 13 0.00513 +2.5 Pass
VH 15 0.00592 +2.5 Pass
VL -22 -0.00868 +2.5 Pass
TM6(20M) M | 20°C VN 25 0.00986 +2.5 Pass
VH 11 0.00434 +2.5 Pass
END
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